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Notified Body Number| 2841

ATTACHMENTS (1 47 -2 1 -04 -Ii0 1)

To certii, the PPE pİoduct at Categoıy III level, C2 or D module is a.compaııie<l by applying one of
the confonnity assessment m€thods along with tlre EU Type Examination (Module B),

Model : RM-3

ppE produced as a single unit to fit an individual irs€ı, all the neoessary instruotions for maııufacürring
such PPE on the ba§is ofthe approved basio model:

MNA LABoRATofuEs sAN. TIC. LTD. ŞTi declares that the above-ınmtion€al product meets the
requirements of the directive aocording to the EU Dir€ctive 2016/425, üe safity of tlıe pı,oduct is
covered by the conditions and use specified in this certificate anal ill the technical file,

MNA Laboraluv..la., 9n. İi.,Ltd,§ti
Adres: Küçükbaıkall(öy Maha llesi Yenldoğan cad. No:21 Ataşehi./ ]stan bul

İel. 0216s74o7 oa Faks: 0216 57s 13 31 www. m ne lab.com
U+orh{o2lRev.os/o3,o9,2o2l

Paae l l2

PPı] sPE(,I1,1CA,IION

Reusable / single shift Use

MARKING
TEKNoLoJi DIŞ TiC. A.Ş,

PPE TYPE:

- EN l49:200l+ A1:2009 Respiratory proteotive devices - Fiftering halfmasks to protect
against particles

MODELı RM_3
PRoDUCT sIzE: standard atrd smatl
PICToGRAM AıtD PDRi'oRMANCE LEvELs:

EN l49:2001+ Al:2009 FFP3 NR

,l5',
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M NA Laboratuvadafl san. İic.Ltd .Şti
Ad.es: Küçükbakkalköy Ma hallesi Yenidoğan cad.No:21 Ataşehiı/ lstanbut

Tel:0216 574 07 08 FalG:021657s 13 31ww.mnalab,com
U_Fo.mfi 2/R.v,o5/o3,o9.2o21

Paae 2 /2

PRODUCT P]CTURES

RN1-3 ( white. B]

Doct]Ml]NTs IN THl. TECHNtCAL EILE
Basic Health Safety Requilements
Risk Assessment
Test Reports
T€clmical Report



L rnno MNA LABORATUVARLARl

TEcHNlcAL EVALUAT|oN REPoRT {147_21-04_R01)

Report No

Report Date

Appli.ation No

:147-21-04_R01

. 06.o4.2022

I t47-21-o4

1. CoMPANY|NFoRMATıoN:
DESANTE ELEKTRoNiK TEKNotoJi DlşTic. A.ş.
8eşyol Mah. Karadeniz sk. Polaris Tekstil Blok No| 4 içk: 4 Küçükçekmece / isTANBUt

2. PPE lNFoRMATloN:
Disposable and non-sterile half mask made of particulate protection fitler material,

PPE TYpE lDENTlFlcATloN
EN 149:2001+41:2009 Respi.atoİy protective devices - Filteİing half masks to protect against particles
Requirements, testing, markıng

PPE PlcruREs

3.

4.

ı
RM-3 { white, Black, Dark Grey,

PPE DlMENsloNs:

Navy, Khaki)

5.

RM-3 model has been found to be produced using standard and small sizes.

6. PPE PRoDUCT MATERIA|- |NFoRMAT|oN:
The product is made ofelastic strap, nonwoven fabric on the outer and inner layers and fitler materiaIon the
middle layer.

7. EssENTlAl, HEALTH AND SAFETY REQu|REMENTS
. Avisual inspection was made according to EN 149:2oo1 +A1:2oo9 for ergonomics.
. protection levels and degrees are defined by the manufactu.er,
. suitable const.uction materials were detelmined by Visuaı inspection according to EN 149:2oo1

+A1:2009.

Lr FRM,o56.fi EV 01 /1a.o3 2022

Page1/5

n.v
)o



QJ mnQ l!/INA LABoRATUVARLARl

TEoHNlcAL EVALUATloN REPoRT (147_21 _04-R01 )

8. ANAtYsls AND EVAtUATloNs:
lN 149:2001 +A1:2009

TEsTs PARAMETER PERFORMANCE
tEVEts

REsULTs PERFORMANCE
i.EVEts

EVALUATloN

FFP1 FFP2 FFP3
Part 7.3
Vi5ual

inspection

shaıl also the marking and the information
supplied by the manufactuler

Appropriate PAss

8anned Azo
Dyes

< 3a mg/kg <5 mc/kc
{ white, 8lack,
Dark Grey,
NaVy, Khaki )

PAss

PaaI7.4
Packaging

Particle filtering half mask shaIl be offered
for sale packaged in such a way that they
are protected against mechanical damage
and contamination before use.

Appropriate PAss

Part 7.5
Material

when conditioned in aaaordance 8.3,1 &
8,3.2 the partlcle filter half mask shalı not
collapse.

Appropriate PAss

Pa rt 7.6
cleaning and
disinfecting

Afteı cleaning and dirınfecting the re-usable
particle filtering half mask shall satisfy the
penetration requirement of the relevant
class,

Not
appli.abIe

Not applicable

Palt 7.7
Practi.al
performance

No negative comments shouıd be made by
thetest subject regarding any ofthe criteria
evaluated.

Appropriate PAss

Part 7.8
Finish ofparts

Parts of the device likely to come into
contactwith the wearershallhave no shalp
edge or burrs,

Appropriate PAsS

TEsTs PARAMETER PERFORMANCE
LEVELs

REsULTs PERFORMANCE
L€VELs

EVAtUATloN

FFP1 FFP2 FFp3
Paft 7.9.7

Total inward
leakage

At ıea§t 45 out of
the 50 ındiVidUaI

exelcise result

<25 <1I s5 see the table FFP3 PAss

At lea§t 8 out of İhe
10 individuaI wearer

<z2 s8
=2

see the table
beıoW

FFP3 PAss

Total lnward leakage (%)

Exercise
1

Exercise
2

Exercise
3

EXelcı5e
4

Exercise
5

AVerage

subject 1 (As received 7,5 L5 o,7 2,7 1,0 \,7
subject 2 (A5 receiVed 2,2 0,5 0,3 7,o 0,9 1,0
subject 3 iAs received 0,5 0,1 o,7 0,6 o,4 0,6
5ubject 4 {As received o,4 0,4 0,5 0,0 0,1 0,3
subje.t 5 (As received) I,6 2,a 2,2 a,2 I,1 1,7

U_FRM 056,REV.o1./13 03,2022

Pace2 / 5



Q_ı ffiOa ırNA LABoRATuVARLARl

TECHNlcAL EVALuATloN REPoRT (147-21-04_R01 }

subject 6 (After temperature
conditioning) 0,1 0,1 o,3 0,1 o,2 0,2
subject 7 (After temperature
conditioning) 1,9 2,1 1,8 o,a 1,7 7,7
subject 8 (Afte. tempelature
conditioning) 7,0 7,6 1,1 0,9 I,4 I,2
subject 9 (After temperature
conditioning) 0,4 0,4 0,5 0,3 0,1 o,3
subje.t 10 (After tempeİature
conditioning) 0,8 0,2 0,5 0,3 0,7 0,5

subiect fa.ial dimen§ions
subject Eace Length

(mm)
Face width
(mm)

Face Depth
(mm)

Mouth width
(mm)

1 133 132 732 65
2 125 144 116 61
3 726 135 124 75
4 123 133 134 74
5 1I7 135 122 73
6 122 142 133 66
7 113 132 114 l5
8 135 723 I23 65

722 135 133 14
10 135 142 125 83

TEsTs PARAMETER PERFORMANCE
LEVELs

REsULTs PERFORMANCE
LEVE|"s

EVALUAIION

FFP1 FFP2 FFP3
ParI7.9.2
penetration

of filter
material

sodium chloride, 95
t/min
y., fiax

%20 %6 %1 see the table FFP3 PAss

Paraffin oi1,95 I/min
y", max

%20 %6 see the table
ııelow

FFP3 PAss

penetfation oı İilter material sodium chloride {%) Paraffin o:l (%)

0,3 o,4
0,3 0,3
0,3 o,4

After the slmulated wearing treatment 0,4 0,5
After the simuıated wearing treatment 0,3 0,5
Aft er the simulated wearing treatment a,2 o,4
Mechanical strength and temperature condition ng 0,5 o,7
M€chanical strength and temperature condition ng 0,5 0,8
Mechani.al strength and temperature condition ng 0,6 o,7

TEsTs PARAMfTER PtRFORMANCE
tEVELs

REsULTs PERFORMANCt
LEVEts

EVAİUATION

FFP1 FFp2 FFP3

U,FRM{55.REV 01,/1a.o3,2022
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!ı mno MNA LABORATUVARLARl

TEcHNlcAL EVALUATIoN REPoRT (l47-21_04-R01 )

Part 7.10

compatibility
with 5kin

Materials shall not be known to be likelY to
cause ilritation o. any other adverse effect to
health

Appropriate PAss

Pan 7.11

Flammibility
Mask 5haıl not burn or not to continue to burn
for more than 5 s

Flame not
seen

PAss

Parl7.12
carbondioxide
content of the
inhalation air

shalı not exceed an average of % 1 o,12
o,]7
0,75

PAss

Part 7.13

Head harness
ltcan be donned and removed easily Appropriat€ pAss

Part 7 .14
Field ofvision

The field ofvision shallac.eptable in practical
performance test,

Appropriate PAss

Part 7.15
€xhalation
ValVe{s)

lt shall withstand axially a tensjle force of 10
N app|Yfor 10 s.

lf fitted, shall .ontinue to operate correctly
after a continuous exhalation flow of 30o
L/min oveİ a period of30 s,

Not applicable Not
applicable

TEsIs PARAMETER PERFORMANCE
LEVEl"5

REsUtTs PERFORMANCE
LEVELs

EVALUATloN

FFP1 FFP2 FFP3
Part 7.16

Breathing
Resistance

ınhalation 3oL/min o,6
mbar

o,7

mbar
7,o

mbal
see the tabıe FFP3 PAss

lnhaIation 95Vmin 2,1

mbar
2,4

mbar
3,0

mbaa

see the table FFp3 PAss

EXhalation

160L/min
3,0

mbar
3,0

mbar
3,0

mbar
see the table
below

FFP3 PAss

8reathing Resi§tance (mbaİ) lnhalation 30L/min lnhalation 95t/min
As İeceived 05 1,8

05 1,7
o,4 1,7

After temperature conditioning a,4 1,8
Afte. tempeaature conditionihg 05 1,7
After temperature conditioning o4 1,7
After the 5imulated wearing treatment o,4 1,7
After the simulated wearing treatment o4 1,8
After the simulated wealing treatment 0,5 1,7

8reathing Resistance 160l_/min {mbar) Facing
directly
ahead

Faaing

vertically
upwaİds

Facing
veltitally
downwalds

tying on the
left side

Lyingon the
right side

2,8 2,9 2,a 29 2.9
2,9 29 2,a 2,9 29
2,a 2,a 2a 2,8 29

After temperature conditioning 2,9 2,9 2,9 2,9 2a
After temperaturE conditioning 29 2,8 2,a 29
After temperature conditioning 2,9 2.9 2,a 29

l] FRN4 056.nEV 01 /13.03.2022
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lt/'lNA LABoRATtJVARLARl

TEcHNıoAL EVALUAT|oN REPoRT (147_21-04-R01}

After the simulated wearing treatment 2,8 2,B 29 2,9 28
Afte. the simulat€d wearing treatment 2,9 2,B 2a 2,9 29
After the simulated wearing treatment 2,9 2,9 2,9 2,9 2,8

TEsTs PARAMETER PERFORMANCE

t€V€l"s
RlsULTs PğRFORMANCE

IEVEl,s
EVAtuATloN

FFPl FFP2 FFP3
Paft 7 .17

cıogging
After .logging the
inhalation
resistances shall
not exceed,
(ValVed)

4
mba

r

5

mba

I

7

mbar
Not appıicable Not applicable

The exhalation resistance shall not exceed
3 mbar at 150 V min continuous flow.
(ValVed)

Not applicable Not applicabıe

After .logging the
inhalation and
exhalation
resistances sha!l
not exceed.
(valvelessj

3

mba

I

4
mba

5

mbar
Not applicable Not appl]cab]e

Pa|t 7.18
Demountable
part

All demountable parts (if fitted) shaIl be
readily connected and secured were
possible by hand.

Not applicable Not applicable

Part 9
Marking

The packagıng information shalI be clearly
and durably marked on the smal|est
commercially available packaging or
İegible thİough it if the packaging is
transpaaent.

Appropriate PA5s

9. DEclsloN PRoPosAl"

Analysis and examinations RM-3 model coded personal protective equipmenğ Respiratory Protectıve Devices EN
149:2001 +41:2009- riltered Half Masks foı Protection Against Particles _ Properties, Experiments and Marking
standaİds are evaluated. lt is reaommended to be certified at the performance ıevels specified as a result oftechnical
evaluatjons.

10. ATTACHMENTS
. Basic Health safety Requjrements
. Risk Assessment
. Test Report {M-2021-01574)
. lrser lnstruction

Reason fol levision

CONTROLLER

s|6NATuRE

DATE

small sized has been ldde

VoIKAN A(lN
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